Technical Manual on Industrial Pollution Control
(Textile dyeing / finishing industry & Meat processig industry)

— Based on project cases and investigation research
reports of Japan Environment Corporation (JEC) —

MARCH 1997

JAPAN ENVIRONMENT CORPORATION



FOREWORD

Although serious industrial pollution and deterioration of the living environment had
occurred in Japan in the period of high economic growth beginning in the latter half of the
1950s, these critical situations were overcome by taking various measures throughout the
country. Information on such experiences and pollution control techniques accumulated in

Japan would greatly contribute to countries that need poliution control measures at present.
[...]
carbon dioxide).  Another process often used is the method to mix and neutralize acid



wastewater and alkali wastewater which are discharged from the production processes. Further-
more, waste gas containing acid gas such as SOx (sulfur oxides) is used for neutralization of

alkali wastewater.

(@) Neutralization system

Neutralization system is divided into some different types éccording to its application;
case where neutralizer is injected in soluble or slurry condition, case where granular neutralizer
is used and case where gas is used as neutralizer.

( i) Case where neutralizer is used in soluble orslurry condition

This system consists of chemical solution injection equipment, reaction tank and pH con-
trol unit.  Generally the target pH value is controlled by monitoring pH in treatment water and
switching ON-OFF injection of neutralizer or by regulating injection volume.

Another control method is to install neutralizers for several stages in series in order to
stabilize pH of treated water in response to fluctuation width and buffer capability of pH in
original wastewater.

(ii) Case where granular neutralizer is used

In case a large amount of acid waste solution is neutralized, preliminary neutralization up
to pH4 by use of limestone is done in some instances for reducing chemical agent cost.  In this
case, reaction is slow if CO2 gas or insoluble salt adhere on the surface of limestone and
therefore, pipe with hole is installed at the bottom of the reaction tank to agitate by blowing air.

(iit) Case where gas is used as neutralizer

Neutralization system by gas uses neutralizing tank in some cases and neutralizing tower in
other cases. Method adopted in the former system ts such as agitation by blowing gas,
combined use of mechanical agitation and surface agitation in closed tank for gas-liquid reaction.
Method adopted in the latter system is to spray waste solution from the top and blow gas for neu-
tralization from the bottom. Improvement in efficiency can be obtained by using the packed

tower for the matertal forming no scale.

(c) Membrane separation technique

Membrane separation technology has finished its stage as research and development and
has now entered the stage of commercialization. It is applied as water treatment technology as
well as concentration technology.  Either of these technologies can be expected as in-process
technology for the cleaner production.  There are 3 methods for the membrane separation treat-

ment, i.e.; ultrafiltration, reverse osmosis and precision filtration.  Further, ion-exchange



membrane treatment added with special nature falls under this category. Various kinds of

module for utilizing membrane are being developed.

@ Types of membrane
Membranes to be used for the treatment are generally classified into ultrafiltration mem-

brane (or reverse osmosis) and precision filtration membrane.  Ultrafiltration membrane has
fine membrane layer which passes only water molecule, while precision filtration membrane is
porous membrane with uniform hole diameter and can be referred to as a very fine screen.
Materials used for membrane are largely classified into cellulose acetate-series and synthetic high
polymer-series. Material developed for the porous membrane is the nuclear pore mem-
brane with extremely accurate and uniform hole diameter. (to be manufactured by irradiating

radioactive rays on plastic membrane)

@ Types of module
Types of module developed include flat disc type, spiral type, tubular type (tubular mem-
brane type), hollow string type, etc. Modules of tubular type and hollow string type are used
under internal pressure system (apply pressure inside tube and permeate outside) and external
pressure system (suck from tube inside and permeate from outside to inside).  For the tubular
type, internal pressure system is mainly adopted owing to convenience of backwashing, while

hollow type adopts both systems corresponding to its application object.

@) Application of membrane separation technique
Membrane separation technologies have been utilized in the process to treat water such as
desalination, manufacture of highly pure water and treatment of wastewater. A number of
practical results on this technology has already been reported and it is important for not only
utilization of treated solution but also utilization as concentration technology.
(1) Treatment for pure water generation
« Desalination
Reverse osmosis process started with desalination of boiler water.  Since desalination of
seawater requires desalination ratio of 99 % or higher and it is reported that, after the multistage
process (2-stage process) was introduced, it became possible to obtain treated water with TDS
195 mg /1 or less.
- Polishing of precision water
As an application example for manufacture of super-high pure water, a reverse osmosis
plant of 1,200 m3/ d in a semi-conductor industry in U.S.A. has reduced from TDS 200 mg /1 to
5 mg/l after treatment.  As water for boiler, the plant-S in Ibaraki Pref. owns 13,000 m3/ d
plant.



(1) Wastewater treatment
- Advanced sewage treatment
Desalination ratio of 90 % or higher and COD separation ratio of 95 % or higher are
reported.
- Treatment of wastewater from pulp manufacture
In the plant capable of treating 3.8 ~ 18.9 m?/ d, the membrane treatment 1s provided for
the waste solution generating from various kinds of chemical pulp manufacture and desalination
ratio of 90 % or higher 1s attained.
- Treatment of wastewater from dyeing
Membrane treatment is provided for the wastewater generating from various kinds of
dyeing process and favorable results in color and COD are attained. It is reported that the
removal ratio was 90 ~ 98 % for the raw waste water of COD 70~ 900 mg /1. Another
noticeable achievement is that the removal ratio of 90 % or higher has been attained for the
surfactant as far as COD as index is concerned.
(111 ) Concentration technique (use of concentrate)
+ Concentration treatment of whey
While making 1 kg cheese in its manufacture process, whey in amount of 8 ~ 10 kg is
produced. This whey, if it is discharged into rivers, will cause an extensive contamination.
Therefore, whey is utilized after concentrated through membrane treatment of wastewater
whilst the BOD for final discharge is reduced.  Solid content is 6.3 % in whey, 30 % in
concentrate and approx. 0.63 % in separated solution for final discharge.
- Valuable resource recovery from marine foods processing effluent
After separating impurities, such as oil content, etc. from marine foods processing
effluent, supernatant having precipitated and separated shows approx. BOD 600 ~ 1.000 mg/ |
but it contains high quality protein. By concentrating this protein through ultrafiltration and
reverse osmosis treatment, high purity protein and grade 2 protein are recovered for reuse.
Its concentrate show BOD 15,000 mg / | and salinity 5,000 mg /l or so. While, separated
solution shows BOD 14 ~80 mg /1 and can be recycled for cleaning water.
- Recovery of valuables from wastewater in surface treatment processes
[n some examples, washing wastewater generated from plating and coating processes for
metallic surface is rendered for the membrane treatment and resultantly, concentrated paint is
recycled after adjustment, while treated water 1s utilized for preliminary washing.
API in U:S.A upgraded this method and succeeded in realizing the “ closed system ” for the
wastewater generated in plating and washing processes.  Ni concentration was 650 mg /1 in
original wastewater, 13,000 mg /| in concentrated water and 53 mg /l in treated water.

But, it was reported that membrane treatment for plating wastewater was not necessartly easy.



(1v) Examples for utilization of ion exchange membranes

In Japan 10n exchange membrane was developed mainly for the purpose of manufacturing
salt by concentrating sea water.  Salt in amount of 1 million ton as annual domestic demand is
manufactured under the ion exchange membrane process. Moreover, a water manufacture
plant capable of 1.2 million daily production is being constructed in the world to produce

drinking water from underground water.

(2) Biochemical treatment method (Treatment of organic wastewater)

From large scale sewage treatment plants to small scale plants, biochemical treatment
processes are applied to almost all organic wastewater.  As shown in Fig. 4-2-3. their basic
treatment flow consists of the primary treatment process in which sand and coarse dust (incl.
solid organic substance) are removed prior to biological treatment, and subsequently the
secondary treatment process being configured of biological reaction tank and solid-liquid
separation tank. Hence, main purpose of biological reaction tank is to separate the soluble

organic substance.
1 1 [} 1

« Primary : '

— w«—— Secondary treatment ——
! treatment ! : i
1 ] 1 1
Wastewater Primary sedi- Biological Secondary. Treated
source ® mentation tank P reaction tank P|sedimentation— yater
) tank

Fig. 4-2-3 Basic flow for treatment of organic wastewater

Biological treatment methods available are suspension biological method and biological
membrane method.  The former is generally called as activated sludge process, consisting of
various methods such as standard activated sludge process, tep injection method, extended
aeration method. oxidation-ditch process, sequencing batch reactor process, contact
stabilization process, anaerobic-aerobic activated sludge process, oxygen aeration process, elc.
The latter consists of the methods such as sprinkling filtration process, contact aeration process,
rotating biological contactor, suspension biological membrane process, etc. Above-mentioned
processes are all classified as the aerobic treatment.  While, anaerobic digestion process is an
anaerobic process.  This process is applied to the treatment of dense sludge or studge generated
in wastewater treatment, in which by-product methane is used for heat generation.  In addition
to these processes. lagoon process and aerated lagoon process are also classified into biological
treatment process.

‘The most suitable treatment system is selected in a case-by-case basis according to concen-

tration and property of organic composition.  In the small scale stations, it is in many cases



that organic wastewater is discharged only after primary treatment. In other instances,
coagulation sedimentation process is adopted as the primary treatment without applying the
subsequent biological treatment.  In other instances, moreover, very dense organic

wastewater is incinerated after being concentrated.

(a) Suspension biological method (Activated studge process)

As shown in Fig. 4-2-4, the common characteristics of the activated sludge treatment
facilities are the installation of aeration system and return of sludge. The most important
element in the activated sludge process is that microorganism grown under aerobic condition is
separated in the sedimentation tank and returned to the biological reaction tank (aeration tank) so

that, good activated sludge microorganisms are maintained.

Raw water Aeration tank |——Precipitation tank }—— Treated water

. Returned sludge « : » Excess sludge

Fig. 4-2-4 Basic flow for treatment in activated sludge treatment facility

Aeration is made either by air blower or mechanical aerators.  As the air blowers ,
porous air blow plates and air blow pipes are often used.  As the mechanical aerators, simplex
units and surface agitation units are used.  There are two aeration systems for the aeration
tank, the general aeration system and the single side aeration system. The former is applied

to the aeration tank of complete mixing type and the latter to that of plug flow type.

(1) Standard activated sludge process

This is a conventional activated sludge process which produces the treated water with
good quality when operated properly. Properties of activated sludge often fluctuate according
to the quality of raw water and sometimes, solid-liquid separation becomes difficult due to
bulking and the quality of treated water is resultantly deteriorated.  If the quality is once
deteriorated, it takes time to restore the normal condition of the activated sludge. The causes
for failure in solid-liquid separation includes bulking, demolition of the sludge and generation. .
of activated sludge scum. How to avoid bulking is technically the most important question in
the management of activated sludge process.  As is shown below, the quality of treated water
may be deteriorated due to different causes and therefore the operation of activated sludge

process is considered as technically difficult;



(1) Bulking occurs when the flock of activated siudge connects each other in weak bond-
ing and become difficult to concentrate. This phenomenon oceurs mainly for the treatment of
dense organic wastewater in which case actinomycetes (or ray fungi filament-like bacteria)
often grow in activated sludge.

(ii) Activated sludge breaks up when aeration agitation in the aeration tank is too strong
{excessive aeration) although the in-flow load and nutrition are insufficient. When pH lowers
due to extensive nitrification, bacteria no longer forms flock . This is a phenomenon in
which activated sludge flock break up and flows out without sedimentation.

(i) Generation of activated sludge scum is a phenomenon in which filament-like micro-
organisms, such as actinomycetes, that are very buoyant grow in large volume and float up

(scumming) with activated sludge to flow out of the sedimentation tank and flow the said
tank.

@ Step injection method

Step injection method is a process in which the raw wastewater is separately injected into
front, center and rear part of the plug flow type biological reaction tank.  This method is applied
in the case that the organic concentration of raw water is excessively high.  Parts of the raw water
1s injected into center and rear parts of the tank where the organics has been decomposed in an
attempt to stabilize BOD load in different segments of the tank by lessening BOD load at flow-in
part.  Other cases include; due to the low nutrition concentration of the raw water, excess
aeration may possibly occur in center and rear part of the tank.  As the BOD becomes even in

different segments of the tank, the operation and maintenance of the activated sludge process

becomes easy.

& T DT
' | | | I |
! I [ | ! |
; I
I . ] ]
Raw water Aeration tank Sedimentation tank |—1reated water
. Returned sludge 3 » Excess sludge

Fig. 4-2-5 Conceptual figure of treatment flow under step injection method

(3 Long-time aeration process

Long time aeration process is adopted for small-scale facilities where time fluctuation of in-
flow load is comparatively large. By applying a large biological reaction tank so as to ease the

occasional shock load and by making aeration time longer, activated sludge is digested in the



aerobic condition and consequently the amount of generated sludge is reduced.
Since the SRT (Sludge Retention Time) is long and nitrifying bacteria is likely to grow, excess
aeration should be carefully avoided, then, denitrificaition may be attained.  Since such

operation needs large volume of air, power cost per volume of treated water increases relatively.

(@ Oxidation-ditch process
The principle of this process is same as that of the long time aeration process. A circular.
water channel (approx. 1 mdeep and 3 m wide) is installed as the biological reaction tank,
where the stream is generated by rotor, etc. so that aeration and agitation are made. The stream
velocity is set to be approx. 3 m/ sec to prevent sludge from sedimentation.  As anaerobic-
aerobic conditions can partially be achieved, the removal of nitrogen and phosphorus is then

expected by the principle described in the subsequent section.

(5 Batch reactor process
In the batch reactor process, biological reaction and sedimentation are conducted in a
single tank in which operation such as injection, aeration sedimentation and discharge are